



China National Cotton & Dyed Products Quality Supervision & Inspection Center

No.:20WJ016075-B01

TEST REPORT

Sample		fabric	Test Type	Entrusted Test			
Specification		/	Brand	/			
Entrusting Party	Name	AUSAIR					
	Address	/	/ Tel.				
Name of the Relevant Party		/	Sample acquisition method	Express			
No. of Lot		/	Number of the Entrusted Sample(s)	1pc			
Description of the sample(s)/Description		The sample(s) are not abnormity. Black woven	Delivery Time of the Entrusted Sample(s)	2020/6/8			
Standard		GB/T 20944.3-2008					
Testing Date		2020/6/8 to 2020/6/12					
Result		See the summary page of test results for details					
	Remark: The determination on conformance in this report is only based of the 謂素用聲sults regardless of the uncertainty of the results.						
Approved by	Rg > 7	2	Prepared by	剪巧			

page 2 of 2 No:20WJ016075-B01

TEST REPORT

No:20WJ016075

		Summa	ry of tes	t results					
No.	Items		Unit	Requirement	Test Results	Pass/Failur			
		Staphylococcus aureus (ATCC 6538)	%	≥70	>99	Pass			
	Antibacterial 1 activity-Inhibition rate	Escherichia coli (ATCC 25922)	%	≥70	>99	Pass			
1		Candida albicans (ATCC 10231)	%	≥60	98	Pass			
		Result evaluation	/	/	The sample has antimicrobial effect	/			
Remark:1.The laboratory is not responsible for the authenticity of the sample information provided by the customer									